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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

Section 1. Summary of Test Results

Manufacturer: Allen Telecom Group

Model No.: Band Selective Booster Amplifier

Serial No.: 001

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 24, Subpart E.

& New Submission & Production Unit

D Class Il Permissive Change D Pre-Production Unit

'A|M|P | Equipment Code
THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

NG

NVLAP LAB CODE: 100351-0

TESTED BY: DATE:
Kevin Carr, Technologist

KTL Ottawa Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. KTL Ottawa Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based
on this report.

This report applies only to the items tested.

Page 4 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

Summary Of Test Data

NAME OF TEST PARA. NO. SPEC. MEAS. RESULT
RF Power Output 24.232 100W Plot Complies
Occupied Bandwidth (CDMA) 24.238 Input vs. Output Plot Complies
Occupied Bandwidth (GSM) 24.238 Input vs. Output Plot Complies
Occupied Bandwidth (TDMA) 24.238 Input vs. Output Plot Complies
Spurious Emissions at Antenna 24.238(a) -13 dBm -13.0 Complies
Terminals
Field Strength of Spurious Emissions 24.238(a) -13 dBm Chart Complies

E.LLR.P.

Frequency Stability 24.235 + 0.05 ppm N/A N/A

Footnotes For N/A’s:

Test Conditions: LAB: Temperature: 22 °C
Humidity: 41 %

OATS: Temperature: 24.5°C
Humidity: 41.0 %
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KTL Ottawa

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

Section 2.

Supply Voltage Input:

Frequency Range(s):

Type of Modulation and
Designator:

Emission & Bandwidth
Designator:

Output Impedance:

RF Output (Rated): 4-Amplifier

Configuration:

2-Amplifier

Configuration:

Band Selection:

General Equipment Specification

120 VAC, 60 Hz

ADB-Block, 1930.0 — 1964.95 MHz
EFC-Block, 1965.0 — 1989.95 MHz

CDMA GSM
(FOW) (GXW)

Not Applicable

50 ohm
ADB-Block: 41.0 dBm
EFC-Block:  38.4dBm
Single Channe
ADB-Block: 42.6 dBm
EFC-Block:  45.0 dBm
ADB-Block: 38.7 dBm
EFC-Block:  38.7 dBm
Single Channel
ADB-Block: 44.1 dBm
EFC-Block:  42.0 dBm
Software  Duplexer
Change

TDMA
(DXW)

Fullband
Coverage

[]
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

Description of Modifications For Class Il Permissive Change
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

Modifications Made During Testing
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

System Description

The RF Booster is a band selective device, which will increase the maximum output power of a
signal from a repeater in the downlink. In addition, an integrated LNA will reduce the noise
figure in the uplink so as to maintain balance in both paths. It is employed wherever additional
signal strengths are needed and isolation requirements allow it. It can be ordered initially with a
repeater or retrofitted to an existing product in the field.

The RF Booster is available for most frequency bands including PCS1900, GSM1800, GSM900,
AMPS800 and LMR800. As it is a band selective amplifier it can be used with all technologies
including GMS, CDMA, TDMA, iDEN and Analog.

The RF Booster passes alarms back through the repeater it is attached to. The operator may
monitor the RF Booster through the repeater as well, via terminal emulation program or the
MIKOM OMC software platform. The same language that is used for the repeater supports the
operator when querying status reports or changing settings.

Note:

The RF booster has multiple configurations. There is a 4-amplifier configuration and a dual
amplifier configuration. Within each of the previous amplifier configurations are two swappable
duplexer configurations. One duplexer set covers the ABD-Blocks and the second set covers the
EFC-Blocks.
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

System Diagram

Mobile

Control
Module
. Feed-Forward
Gain Set | Power Amplifier
Repeater
(Primary Tx) > ; ; | VSWR Power
Module* Detect
-\ "
T T
Repeater > T | — —
Rx/T Duplexer* Duplexer
(RX/TX) T T
TN T
TN T
Gain Set
Repeater | MOb".e
(Primary Rx) > === (Diversity)
Main LNA
Repeater | %
(Diversity Rx)> |
TN
Gain Set* Diversity LNA*  Bandpass Filter* * Indicates Optional Feature
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

Section 3. RF Power Output

NAME OF TEST: RF Power Output

TESTED BY: Kevin Carr

PARA. NO.: 2.985

DATE: May 12, 1999

Test Results: Complies.
Measurement Data:
4-Amplifier Configuration
ADB-Block EFC-Block
Modulation Type Output Power Output Power Output Power Output Power
(dBm) (w) (dBm) (w)
CDMA 41.0 12.6 38.4 6.9
GSM 455 35.5 43.9 24.6
TDMA 441 25.7 43.3 21.4
Single Channel Power
ADB-Block EFC-Block
Modulation Type Output Power Output Power Output Power Output Power
(dBm) (w) (dBm) (w)
CDMA 42.6 18.2 45.0 31.6
GSM 46.5 447 45.0 31.6
TDMA 46.5 44.7 46.3 42.7

2-Amplifier Configuration

ADB-Block EFC-Block
Modulation Type Output Power Output Power Output Power Output Power
(dBm) (W) (dBm) (W)
CDMA 38.7 7.4 38.7 7.4
GSM 44.2 26.3 44.3 26.9
TDMA 42.0 15.8 40.6 11.5
Single Channel Power
ADB-Block EFC-Block
Modulation Type Output Power Output Power Output Power Output Power
(dBm) (W) (dBm) (W)
CDMA 44.1 25.7 42.0 15.8
GSM 46.0 39.8 42.0 15.8
TDMA 44.7 29.5 42.0 15.8
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

4-Amplifier Configuration (ADB-Block) Two Channel & Single Channel

ATTEM 1@dEBE afMkKR . 83dB
FEL 41. @dBm 1@d B~ 1. 4688MH=

PROJECT: BRO1375
Aottt ADUB-BLOCH, DOWHLINK
[ \ RF POWER OUTPUT
COMA,
# QWP YR AS PER HP4376:41 0 dBm

T

e |
ol
4

kb

M

CEMTER 1.94747Y5GH=z SPAM 5. @88MHz
¥REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 45. 5dBm

aMER BdB
18d B~ -283kH=

Ry

b}

MMW

Mﬁﬂ#ﬂwwﬂmmhﬂ

CEMTER 1.39476B3GHz

¥FEW 2. BkH=z

VEMW 3. BkH=z

SPAM 2. BEEaMHz
SWP SEBm=s

PROWJECT: SRO137S

ADB-BLOCK, DOtMLIMK

RF PCWER OUT PUT

G5

CuP PR & SPER HP437E: 45.5 dBm
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KTL Ottawa FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER 1. 332dEBE
FL 44. 1dBm 18d B~ —-33. ZkH=

PROJECT: 8RO1375
e, AD/B-BLOCK, DOVNLINK
]f -\I RF POWER QUTPUT
TOMA,

QP PR AS PER HP437E: 44.1 dBm

| o]

T i aital WWWM

CEMTER 1.9381582GH=z SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMERE . SEdB

FL 4Z2. BdEm 1HAd B~ 1. 41FMH=z
PROJECT: 8ROM 375

Ipa VM ABID-BLOCK, DOWMLINK
f’ 11 RF PCWER QUTPUT
SIMGLE CH.
Lf COMA,
[ \ OUF PWR A SPER HP437E: 42 6 dBm
" | 1
| W
ww
e o T —

CEMTER 1.3947542GHz sSPAM 5. BEEMHz
REMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER . 17dB

FL 4&.5dBm l@dB- Z83kH=z
PRIOJECT: BRO1375
ABD-BLOCK, DOtMLIMK
RF POWVER QUTPUT
SIMGLE CH.

f’ H G5
] H \ OJF PR A PER HP437E: 465 dBm

W Y
/ N
NN Y T ATy P P
CEMTER 1.39475@BGH=z SPAM 2. 8B08rMH=z
¥REBIM 2. B@kH=z LB 3. 8kH=z SWF SE@ms=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER 1. 16dB
FL 45. 5dEm 1HAd B~ 33. YkH=z
PROJECT: BRO1375
o ™ ADUB-BLOCK, DOWNLINK
[ \L SINGLE CH.
TOMA,
‘F k RF OUTRUT PCWER
I } 1 OF PR A5 PER HP437E: 46 5 dBm
R
o .
J' " Ty
T M‘MW
CEMTER 1.94749Z20GH=z SPAM 288 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

4-Amplifier Configuration (EFC-Block) 2 Channel & Single Channel

ATTEM 1G@dEB AaMER — . 34dB
FL 358. 4dBm 184 B~ -1.41%MH=
PROJECT: 8RO137S
P et b i EFIC-BAND, DCVTMLINK
/ RF POWER OUTPUT
COMA

OJF PR A PER HP437E:35 .4 dBm

e
I PRy

R %M
CEMTER 1.977Z2B3GHz SPAM 5. BEEMHEz
¥FEEBEM 3I8kH=z LBk F8kHz SHMF 58. Bms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdEB aMEERE . 83dEBE
FL 43.9dBm 1HAd B~ —Z28T7kH=z
T
ffl L\I
’ R
A |2
" / \
/ 4,
A iy
PRI I PO e LI P D

CEMTER 1.977G6E3GH=z
¥FEW 2. BkH=z VEMW 3. BkH=z

SPAM 2. BEEaMHz

SWF S568ms

PROWJECT: SRO137S

ESFAC-BLOCH, DOWARLIME

RF PCWER OUTPUT

G5

CP PR AS PER HP437E; 43.9 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB aMERE —. 16dE

FL 42 2dBm 1Bd B -33 . Ik Hz
PROJECT: BRO1375

i AL EMFIC-BLOCK, DOWRLINK
f \ RF PCWER OUTPUT
DM,
1‘ ﬁ QF PR AS PER HP437E: 433 dBm
R

sty [t

CEMTER 1.9775899GHz SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER . 34dB
FL 45 . Bd Em 1HAd B~ 1. 41FMH=z
PROJECT: 8RO1375
i T EMFIC-BLOCK, DOWMLINK
/ \ RF PCWER QUTPUT
SINGLE CH. COMA,
Tt l( QP PR A5 PER HP437E: 45.0 dBm

\
e el

CEMTER 1.977533GHz sSPAM 5. BEEMHz
REMW ZBkH=z VEM ZBkH=z SWP 58. Bms

Page 22 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER . 33dB
FL 45 . Bd Em 18d B~ 287 kH=z
JJ'L FROJECT: 8RO1375
. EFIC-BLOCK
ff ‘L\ RF PCWER OUT PUIT
SINGLE CH. (:Sh
),I k OF PR AS PER HP437E: 450 dBm
’ [ |
! \%

7 g
/| h
PR I A A Wil i
CEMTER 1.977487GH=z SFAM 2. BEEMH=z
*¥RBIM 3. HBkH=z B 3. BkH=z SHWP 56Hm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMERE —-1. 16dB

FL 46. 23dEm 1HAd B~ 33. YkH=z
PROJECT: 8RO1375

e, EMFIC-BLOCK, DOWMLINK
[ \ RF PCWER QUTPUT
SINGLE CH. TOM&,
f * QP PR A5 PER HP437E: 46.3 dBm
R
P Fasl

WW Mot

CEMTER 1.977512320GHz SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

2-Amplifier Configuration (ADB-Block) 2 Channel & Single Channel

¥ATTEM 18dEB

afMKRE —-1. 16dE

J S
/ \
D : !
f \
R | |
WMM MM"’"W«; ey

CEMTER 1.947Y533GH=z

¥REW ZB8kH=z

LUEBW 2068k

SPAM 5. BEEMHEz
Hz SWP 568, Bm=

PROWJECT: 8RO13TS

ADB-BLOCHK, DOMLIRH

RF POWVER QUTPUT

COndA,

OJF PR A PER HP437E: 353.7 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER . 17dB
FL 44. Z2dBm 18d B~ 2980k H=

PROWJECT: SRO137S
| ADB-BLOCK, DOtMLIME

f" "\\ RF POWER QUTPUT
GEM

Tj k QP PR AS PER HP437E: 44.2 dBm

/] h
Y BT ey I TR .

CEMTER 1.39476B7GH=z SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEN 1@dE AMKR . GEAdE
RL 4Z. @dEm 1@dE- —33. TkHz
AR
R
W lh‘\ My
T
P T T aad o maas T v

CEMTER 1.94752280GHz
¥FEMW 1. BkH=z VEMW 1.B@kH=z

SPAM ZB@ . Bk Hz

SWF S88ms

PROJECT: SRO137S

ADB-BLOCK, DOtMLIMK

RF PCWWER OUTPUT

TOrh 2

CiF PR AS PER HP437E: 42.0 dBm
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FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER 1. BE6dB
RL 44. 1dBEm 1Ad B/ -1 417MHz
PROJECT: 8RO1375
A R ey A,DB-BLOCK
f \ SINGLE CH.
RF POWER OUTRPUT
r % COMA,
OF PR AS EPR HP437E: 441 dBm

R WM
CEMTER 1.947F560@GH=z SFAM 5. BEEMH=z
¥REW 3IBkHz LUEW ZBkH=z SWP S8. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER . 33dB

FL 45. BdEm 1HAd B~ Z8H@kH=
PROJECT: 8RO1375

me A,DB-BLOCK, DOWMLINK
f’ ""1\ RF PCWER QUTPUT
SINGLE CH.
Tf )ﬂ GEM
I f \ QP PR &5 PER HP437E: 46.0 dBm
Al i

7 LY
J M
bt LT S Y
CEMTER 1.947EBTYGH=z SPAM 2. B88MH=z
¥FEBMW 3. BHAkH=z WEBKW 3. BkH= SHMF SEBm=
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 44 7dBm

aMER 1. 17dEBE
18d B~ -33. 7TkH=z

W id bl

[ 1
AR

L]

mlNJ'"W

CEMTER 1.9475217GHz

¥FEMW 1. BkH=z

VEMW 1.B@kH=z

SPAM ZB@ . Bk Hz

SWF S88ms

PRIOJECT: BRO1375

ADB-BLOCK, DOtMLIMK

RF QUTPUT PCAWWER

SIMGLE CH. TOihd2,

CP PR AS PER HP437E: 44.7 odBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

2-Amplifier Configuration (EFC-Block) 2 Channel & Single Channel

¥*ATTEN BdB aMERE —. 16dB
RFL 38. ¥dBm 18d B~ 1. 425MH=
PROJECT: BRO1375
A g, EFAC-BLOCK,, DOMRLIMK
{ \ RF POWER OUTPUT
COMA,

O/ PR AS PER PH4STE: 353.7 dBm

ra
W WH- N
e L i S—
CEMTER 1.9¥7EBAGH=z SPAM 5. BEAMHZz
¥REBW ZB8kHz UEW 3B8kH=z SWP 58, Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER - 5BdE
FL 44. 3dBm 18d B~ 2980k H=

PROJECT: 8RO1375
EMFIC-BLOCK, DOWMLINK
;f' RF POWER QUT PUT

G5
?r \ CuF PR A5 PER HP4376: 44.3 dBm

P I.-Fl.l.r l-'.‘-."": w y a._“l_| st

CEMTER 1.9774@5GHz SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER 1. BBEdE
FL 48.5dBm 18d B~ —-34 . BkH=z

FROJECT: 8RO1375
M EFIC-BLOCK, DOVWNLINK
f ‘|L~ RF PCWER OUTPUT
TOMA
# OF PWR AS PER HP437E: 406 dBm

ﬂJW*MﬂmhmﬂﬁﬁF IkW%MWMAﬁwwuﬁ

CEMTER 1.9775128GH=z SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER BAdB
FL 4Z2. BdEm 1HAd B~ 1. 4638MH=z
PROJECT: 8RO1375
M ™ EMFIC-BLOCK, DOWMLINK
{ \ SINGLE CH. COMA,
RF POWER OUTPUT
} }( QP PR A5 PER HP437E: 42.0 dBm

F * JJ )
el W“"‘Wrﬂw

CEMTER 1.977542GHz sSPAM 5. BEEMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ATTEM 1BEdB aMERE BV B

RL 42 BdBm 1E8d B~ —Z29B8kH=
PRCUECT: BROASTS
ESFAC-BLOCH, DOMTLIMK
RF POWVER QUTPUT
SIMGLE CH. GSh

f & CuF PR A5 PER HP437E: 42.0 dBm
" / \
7 \
A N,

CEMTER 1.9775@5GHz
¥FEW 2. BkH=z VEMW 3. BkH=z

SPAM 2. BEEaMHz

SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER . 83dEB
FL 4Z. @dBm 18d B~ 33. BkH=

PROJECT: 8RO1375
puiih, EMFIC-BLOCK, DOWMLINK
[ l\l SINGLE CH. TDMS,
RF POWER OUTPUT
f 1 QP PR A5 PER HP437E: 42.0 dBm

\

WWJ LMW

CEMTER 1.9774828GH=z SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth (CDMA)

TESTED BY: Kevin Carr

PARA. NO.: 2.917(c)

DATE: May 26, 1999

Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

4-Amplifier Configuration (ABD & EFC Blocks) 2 Channel & Single Channel

ATTEM 1G@dEB aMER 2. 33dB
FL 41. @dBm 184 B~ 1. 4688MH=
PROJECT: 8RO1375
i Ml i ADUB-BLOCH, DOWHLINK
/ OCCUPIED BANDVWIDTH
COMA,
f w QUTPUT FROM EUT
o ( l O PWR AS PER HP437E: 41.0 dBrm
) | \
L ™
- .ﬁMM MW i
CEMTER 1.947475GH= SPAM 5. BEEMH=
¥FBW 3IBkH=z Bk 3@k H=z SWF 568. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER . SEdE
FL Z1.5dBm 18d B~ 1. 485MH=

PROJECT: 8RO1375
g At e A,DB-BLOCK, DOWYNLINK
{ \ OCCUPIED BAMDWIDTH
IP SIG. T EUT
LIP PR A5 PER HPESE3E: 21 5 dBm

CEMTER 1.3947475GHz sSPAM 5. BEEMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB AMEERE . BEdE

FL 4Z2. BdBm 1HAd B~ 1. 41FMH=z
PROJECT: BROM37S

ST M, ATUE-BLOCHK, DOWTILINK
f’ ]1 SINGLE CH. COMA,
OCCUPIED BANCWAWDTH
Lf CUTPUT FROM ELIT
[ \ CUP PYWR A5 PER HP437E: 42 6 dBim
" |

W,
o s

i e
CEMTER 1.3947542GHz sSPAM 5. BEEMHz
FEl 2B8kH=z LBl 2B8kH=z SWP 58, Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

*¥*ATTEN BdB AMER 1.17dB
FL Z22. 4dBEm 18d B~ -1. 4688MH=
FROJECT: 8RO1375
P g B gty ADVB-BLOCK, DOWMLINK
)‘ ‘l\ OCCURIED BANDWIDTH
SINGLE CH. COMA,
]‘ lf IMFUT SIG TO EUT
I I \ P PWR AS PER HPESE3E: 22 4 dBim
" |

rﬂ#mmhw”hﬂmﬂM¥ Lhﬁ““*“#“m

CEMTER 1.3947542GHz sSPAM 5. BEEMHz
REMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL =E2. 4dBm

aMER BdB
18d B~ -1.417MH=

fh#uﬁ“ﬂ“#

CEMTER 1.977283GHz

¥FEBMW ZBkH=z

VEM ZBkH=z

sSPAM 5. BEEMHz
SWP 5B. Bms

PRIOJECT: BRO1373

EfFAC-BLOCH, DOWARILIMK
QCCUPIED BARMDWDTH

QUTPUT SIGMAL FROM EUT

QP PR AS EPR HP437E: 35.4 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1@dE afMKRE . 17dEBE
FL Z1.5dEBm l@dB- 1. 4B88MH=z
mﬂL PROWJECT: SRO137S
EfFAC-BLOCH, DOWARILIMK
\ CCCUPIED BAMDAWDTH
COhdA,
k IMPUT SIG. TO EUT

IiP PR A% PER HPE363E: 21.5 cBm

R MW«J lu-ﬁv«mmmm
CEMTER 1.977283GHz SPAM 5. BEEMHz
¥FBM ZBkH=z LBk ZF@kH=z SWFP 5@, Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1B8dE AMKR . 34dE
FL 45. BdEm 1Bd B 1. 417MHz
PROJECT: BRO1375
ettt g, EMFIC-BLOCK, DOWMLINK
/ \ OCCUPIED BANDWDTH
SINGLE CH.
Tt ’( COMS,
[ l OF PWR AS PER HP437E: 45.0 dBm

\
e el

ety

CEMTER 1.977533GHz sSPAM 5. BEEMHz
REMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE AMEERE . B4dEB
RL 232. SdEm 1Ad B~ 1. 417MHz
PROJECT: 8ROM 375
P | ol i b EMFIC-BLOCK,, DOWMLINK
f ‘\ OCCUPIED BANDWIDTH
SINGLE CH. COMA,
Tl & IiP SIG TO ELT
H l IIF PR AS PER HPES63E: 23.8 dBm
R Ll
pload ) oy
CEMTER 1.977F533GH= SFAM 5. BEEMH=z
REW Z@kHz UEL Z8kHz SWP SE. Bms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

2-Amplifier Configuration (ADB & EFC Blocks) 2 Channel & Single Channel

¥ATTEM 18dEB

afMKRE —-1. 16dE

J S
/ \
D : !
! \
i }f \l
WMM Mm""""ﬂv’h ey

CEMTER 1.947Y533GH=z

¥REW ZB8kH=z

LUEBW 2068k

SPAM 5. BEEMHEz
Hz SWP 568, Bm=

PROWJECT: 8RO13TS

ADB-BLOCHK, DOMLIRH
QCCURIED BARCWIDTH

COndA,

P FRiOM EUT

OJF PR A PER HP437E, 353.7 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

*¥*ATTEN 1B8dB AMER 1. 34dB
FL 158. BdEm 18d B~ 1. 41FMH=z
FROJECT: 8RO1375
i A ADVB-BLOCK, DOWMLINK
r \ OCCURIED BANDWIDTH
COM,
} ]i IMPUT SIG. TO ELT

P PR A% PER HP437E: 15.0 dBm

R Rrvpshoepsnaboy Fr— R RPEPITTFY PRSI I N Y
CEMTER 1.94%¥533GH= SFAM 5. BEEMH=z
*¥RBIM FBkH=z LB IFBkH=z SWP 58. Bms
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FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER 1. BE6dB
RL 44 1dBEm 18d B~ 1. 417MHz
PROJECT: BROT375
A R ey A,DB-BLOCK, DOWVYNLINK
f \ OCCUPIED BAMDWDTH
SINGLE CH.
r & COM,
I OF FROM EUT
} \ OF PR A5 PER HP437E: 441 dBm
e
MM W”
R WM
CEMTER 1.9475880GH=z SPAM 5. BEEMH=z
#REW 20k Hz UBW 3BkHz SWP S@. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMERE . BTYdB
FL Z4. BdBEm 18d B~ 1. 41FMH=z
"WJ'« PROJECT: BRO1375
g A DUB-BLOCHK, DOWNLINK
/ '\ OCCUPIED BANDWDTH
SINGLE CH. COMA
{ % INPUIT T ELT
[ l IF PR A5 PER HPESE3E: 24.0 dBim
R
MWWN lldﬂw,*uwxunl_ e
CEMTER 1.9475880GH=z SPAM 5. BEEMH=z
¥FBMW 38k H=z WEBKW 3@k H=z SHMF 58@. Bms=
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KTL Ottawa

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE aMERE —. 16dE
RL 32. 7dBm 18d B~ 1. 425MHz
PROJECT: BROM37S
A g, EFAC-BLOCH, DOWMLIMK
{ \ OCCUPIED BANDWIDTH
COMA,
{ Lf CUTPUT FROM ELT
0 J \ CUP PR A5 PER HP437E: 357 dBm
" J |
7o
g WL.,, N
e " atpa

CEMTER 1.9775@0B@GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 5. BEEMHz
SWP 5B. Bms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM BdBE aMER —1. BEAdE
FL 13. BdBm 18d B~ -1 . 417rMH=

e e e b

R -IHJI
'.llL'rJIll"Ill""ll Pl TITTR N

CEMTER 1.9775@0B@GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 5. BEEMHz

SWP 58. Bms

PRIOJECT: BRO1375

ESFAC-BLOCH, DOMTLIMK
QCCURIED BARCWIDTH

Db,

IMPUT TO EUT

P PR A% PER HP437E: 15.0 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER BAdB
RL 42. AdBm 1Ad B~ 1. 4@8MHz
] FROJECT: 8RO1375
M P EFIC-BLOCK, DOVWNLINK
{ \ OCCUPIED BANDWDTH
SINGLE CH. CDMA,
} }( QUTPUT FROM EUT
J \ OF PWR AS PER HP437E: 42.0 dBm

F * JJ )
el W“"‘Wrﬂw

CEMTER 1.977542GHz sSPAM 5. BEEMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdBE aMER — . 54dEBE
FL Z2Z.B8dBm 18d B~ 1. 485MH=

PRIOJECT: BRO1373
EfFAC-BLOCH, DOMTRLINE
‘1 QCCUPIED BARMDWDTH

SINGLE CH. COMA,

f * IMPUT TO EUT
) l IiP PR A% PER HPE363E: 22.0 cBm

CEMTER 1.977542GHz sSPAM 5. BEEMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

NAME OF TEST: Occupied Bandwidth (GSM) PARA. NO.: 2.917(c)
TESTED BY: Kevin Carr DATE: May 26, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

4-Amplifier Configuration (ABD & EFC Blocks) 2 Channel & Single Channel

ATTEM 18dB AMERE BdB
FL 45 EdEm 18d B~ —-283kH=
nL PROJECT: 8RO1375
gt ADB-BLOCK, DOWMLINK
J,,J‘ \ OCCLIPIED BAMNCWDTH
M
fj ¥ GUTPUT FROM EUT
( \ P PWR AS PER HP437E: 455 dbm
" f \
i 5
/ h
CEMTER 1.94FEBR3GH= SPAM 2. BEAMH=z
*¥*RBIM 3. BkH= B 3. BkH=z SWP S5BHm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER - 5BdE
FL Z&. BdBm l@dB- ZET kH=z
PROJECT: SRO137S
ADB-BLOCK, DOtAMLIME
CCCUPIED BAMDVIDTH
S
YJ ‘H IMPUT SIG. TO EUT
! \ P VYR A5 PER HPESE3SE: 26.0 dBm

W H“ T e

CEMTER 1.39476B3GHz SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER . 17dB
FL 4&.5dBm l@dB- Z83kH=z
PROWJECT: SRO137S
ABD-BLOCK, DObMLIME
SIMNGLE CH.
G5
f’ H CCCUPIED BAMCAWDTH
D CUTPUT FROM EUT
H \ CUF PR AS PER HP437E: 46.5 dBm

W Y
/ N
NN Y T ATy P P
CEMTER 1.39475@BGH=z SPAM 2. 8B08rMH=z
¥REBIM 2. B@kH=z LB 3. 8kH=z SWF SE@ms=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL Z5.S2dEBm

aMER BdB
18d B~ -277kH=z

‘\’W-*«Amﬂ Ty

CEMTER 1.3947508GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

SPAM 2. BEEaMHz
SWP SEBm=s

PRIOJECT: BRO1373

ABID-BLOCK, DOtMLIME

SINGLE CH.

3

CCCUPIED BAMCAWDTH

IMPUT SI. T EUT

P PR A% PER HP437E: 23.8 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1H@dE AaMER . 83dEBE
FL <43. 9dBm 18d B~ —287kH=z
PROJECT: 8RO13YS
T EMFIC-BLOCK, DOWLINE
fl OCCUPIED BAMDWADTH
GEM
f‘ H QUTPUT SIGHAL FROM EUT
i )J \ OF PR AS PER HP437E: 43.9 dBm
" / \
7 "
/ \
MWW WWW
CEMTER 1.977EBIGH=z SPAM 2. BEEMHzZ
¥FBMW 3. BkH=z LB 3. BkH=z SWP SEEm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB AMEERE . 16dE
FL 15. BcdBm 1HAd B~ 287 kH=z
PROJECT: BROM 375
M EFAC-BLOCH, DO LMK,
f‘( CiZiZUPIED BARDYWIDTH
[ |
{ l‘ IMPUT =0G. TO EUT
] { \ /P PR A% PER HPESE3E: 15.0 dBm
" / \
T L R e S S
CEMTER 1.977FEBEB3GHE SFAM 2. BEEMH=z
*¥RBIM 3. HBkH=z B 3. BkH=z SHWP 56Hm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER . 33dEB
FL 45. BdBm l@dB- 287 kHz
J§|vL PROWJECT: SRO137S
| EFAC-BLOCHK, DORILIME
fr 1\ CCCUPIED BAMDWDTH
SINGLE CH. G5
)'I k CP PR AS PER HP4378: 45.0 dBm

7 g
/| h
PR I A A Wil i
CEMTER 1.977487GH=z SFAM 2. BEEMH=z
*¥RBIM 3. HBkH=z B 3. BkH=z SHWP 56Hm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB aMERE — . 58dE
FL 23.9dBm 1HAd B~ 297 kH=z
PROJECT, BRO137S
LM EFIC-BLOCK,, DOWILIMK
Hf’ OCCUPIED BAMDWIDTH
SIMNGLE CH.
T( \ ESM
O I P TO EUT
J H IP PR HP437E; 23.9 dBm
" / \

CEMTER 1.9774@7GHz SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

2-Amplifier Configuration (ABD & EFC Blocks) 2 Channel & Single Channel

ATTEM 18dB AMER O 17dEB
FL 44 Z2dEm lEdB:l 2980k H=
A
f | %
/ \
i f*ﬂ "
/ \
/ \
q N
IR ey v R o e N

CEMTER 1.947YEBTYGH=z
¥REW 3. BkH=z VEBMW 2. BkH=z

SPAM 2. 888MHz
SWP S5EBms

PROWJECT: 8RO13TS

ADB-BLOCHK, DOMLIRH

3

CCCUPIED BAMCYWDTH

QUTPUT SI3. FROM EUT

OJF PR A PER HP457E: 44.2 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER . 17dB

FL Z4.3dBm l@dB- Z7VBkH=z
PROWJECT: SRO137S
ADB-BLOCK, DOtMLIMK
CCCUPIED BAMDAWDTH
GSh IMPUT SIG TO EUT

f \‘( P PR AS PER HPE3E3E: 243 dBm
i ™,

CEMTER 1.39476B7GH=z SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER . 33dB

FL 45. BdEm 1HAd B~ Z8H@kH=
PROJECT: 8RO1375

me A,DB-BLOCK, DOWYMLINK
f’ ""1\ OCCUPIED BANDWIDTH
SINGLE CH. GSM
Tf )ﬂ QUT PUT FROM EUT
I f \ QWP PWR &5 PER HP437TE: 46.0 dBm
Al i

7 LY
J M
bt LT S Y
CEMTER 1.947EBTYGH=z SPAM 2. B88MH=z
¥FEBMW 3. BHAkH=z WEBKW 3. BkH= SHMF SEBm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdBE aMER . 17dB
FL Z4.8dEBm l@dB- 287 kHz
PRIOJECT: BRO1375
ADB-BLOCK, DOtMLIME
\1'1 QCCURIED BARCWIDTH
SIMNGLE CH. G5M
g % WP TO EUT
i / \ IiP PR A% PER HPE363E: 24 .5 cBm

7 %
SRR Ty -—-JIJ' k\.l-ﬁ.: Y Y
TP £ iy ’

CEMTER 1.39476B7GH=z SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER - 5BdE
FL 44. 3dBm 18d B~ 2980k H=

PRIOJECT: BRO1375
ESFAC-BLOCH, DOMTLIMK
;{ QCCURIED BARCWIDTH

3
?r \ CUTPUT OF EUT
i f \ OJF PR A PER HP457E: 443 dBm

P I.-Fl.l.r l-'.‘-."": w y a._“l_| st

CEMTER 1.9774@5GHz SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1@dBE AMER BdB
RL Z4. BdEBEm 18d B~ —-Z28FkH=
PROJECT: 8RO137S
N EFAC-BLOCH, DO LMK,
QCCUPIED BARDWIADTH
S5
?J H P TOEUT
H \ /P PR A% PER HPSSESE: 24 .0 cBm
M W

o i -.-JH-H'FWM bl s i s ¥

CEMTER 1.9774@5GHz SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 18dB AMERE CBYdEB
RL 4Z. BdEBEm 18d B~ —Z298kH=
PROJECT: 8RO137S
EFAC-BLOCH, DO LMK,
QCCUPIED BARDWIADTH
SIMNGLE CH. G5
f & QTPUT FEOM EUT
JJ \ OJF PR A5 PER HP4378: 42.0 dBm
R A

A A
CEMTER 1.9775B5GHz SFAM 2. 888rMHz
¥FEW 2. BkH=z UEL 2. BkH=z SWP S5EBms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER BdB
FL Z2Z.B8dBm 18d B~ Z28E0kH=

PROWJECT: SRO137S
" ESFAC-BLOCH, DOWARLIME

Jrlr"" ”\ OCCURIED BANDWIDTH
SINGLE CH. (:Sh
T} } IMFUT TO EUT
I ; \ P PWR AS PER HPESE3E: 22.0 dBm

CEMTER 1.9775@5GHz SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

NAME OF TEST: Occupied Bandwidth (TDMA) PARA. NO.: 2.917(c)
TESTED BY: Kevin Carr DATE: May 12, 1999
Test Results: Complies.

Test Data: See attached graph(s).

Page 71 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

4-Amplifier Configuration (ADB & EFC Blocks) 2 Channel & Single Channel

ATTEM 1G@dEB AaMER 1. 33dB
FL 44. 1dBm 18d B~ —-33. 3kH=
PROJECT: BRO1 7S
it 2DYE-BLOCH, DOVYMLINK
]f OCCUPIED BANCWADTH
TOMA,

QU SIG. FROM EUT
O/ PR AS PER HP437E: 44.1 dBm

_.——4=""""J

R

A A heir ] ki Ty
CENTER 1.93@1SE@SGHz SPAM 20@ . Bk Hz
¥REW 1. @kHz UEW 1.@kHz SWP S@EAms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER - 5BdE
FL Z5.5dEBm l@dB- 3z2. FkH=z
PRIOJECT: BRO1373
ADB-BLOCK, DOtMLIMK
I" QCCUPIED BARMDWDTH
TOhA,
} } WP SIG. TOEUT
\ IiP PR A% PER HP437E: 235 dBm
R

Mﬁwwrﬂ m Py

CEMTER 1.9381582GH=z SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER 1. 16dB
FL 45. 5dEm 18d B~ 33. YkH=z
PROJECT: BRO1375
o ™ ADUB-BLOCK, DOWNLINK
[ \L SINGLE CH.
OCCUPIED BAND WIDTH
‘F } TOMA,
I OO S, FROM EUT
} l OF PR A5 PER HP437E: 46 5 dBm
R
o .
J' " Ty
CEMTER 1.94749Z20GH=z SPAM 288 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1B8dE aAMKR BdE
RL 27. @dBm 1Bd B 23, TkHz
PROJECT: BRO1375
St ADB-BLOCK, DORLINK
f{ \ OCCLPIED BAMDWDTH
DM,
{ H IP SIG. TO ELT
’ l P PR AS PER HP437E: 27.0 dBm
R
Hp'-w* LM"*R
WP TV (PO
CENTER 1.9474928GHz SPAM ZB@ . Bk Hz
¥REW 1. BkHz UBW 1. BkHz SWP SEEms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEN 1@AdE aMKR —. 16dEB
RL 43. 3dBm 18 B -33. 3kHz
PROJECT: BROM 375
S EMFIC-BLOCK, DOWMNLINK
f \L OCCUPIED BANDWIDTH
TOMA,
f ﬁ OUTPUT FROM EUT
’ l OUF PWR AS PER HP437E: 43.3 dBim
R

sty [t

CEMTER 1.9775899GHz SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE aMER - 5BdE
FL 23.5dBm 18d B~ -33. 3kH=z

PROJECT: BROM 375
i Y EfFIC-BLOCHK,, DOVWMLINK
OCCUPIED BANDWIDTH
TOMA,

\
f 'T IMPUT SIG. TO EUT
|

IiP PR A% PER HPE363E: 235 dBm

F

1 1

PrlmLrlfFi e Ji Ty e em——
CEMTER 1.9775899GHz SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB aMERE —1. 16dE
RL 4E.2dEm 1Bd B 33 TkHz
PROJECT: 8RO1375
e, EMFIC-BLOCK, DOWMLINK
[ \ OCCUPIED BAND WIDTH
SINGLE CH.
f } TDMA,
\ QWP PR &5 EPR HP437E: 46.3 dBm
R
[r 4y ATAN

WW Mot

CEMTER 1.977512320GHz SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL Z5. 4dBm

18d B~

aMER - B7dE
33. 3kH=

-

1

/

'

(

\

CEMTER 1.977512320GHz
VEMW 1.B@kH=z SWF S88ms

¥FEMW 1. BkH=z

SPAM ZB@ . Bk Hz

PRIOJECT: BRO1375

ESFAC-BLOCH, DOMTLIMK
QCCURIED BARCWIDTH

SIMGLE CH.

TOHhA2

P PSIG. TOEUT

P PR AS PER HP437E: 24.7 dBm
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

2-Amplifier Configuration (ADB & EFC Block) 2 Channel & Single Channel

ATTEN 1@dE AMKR . CEdE
RL 42.@dEm 1@d B~ —33. TkHz
F Ty
R
W l"'\ #y ]
L
O T o aaid o sl T v

CEMTER 1.94752Z28GH=z
¥REW 1. BkH=z VEW 1.BkH=z

SPAM 208 . Bk Hz
SWP SBEms

PROWJECT: 8RO13TS

ADB-BLOCHK, DOMLIRH
QCCURIED BARCWIDTH

TOHhA2

QUTPUT SI3. FROM EUT

OJF PR A PER HP457E: 42.0 dBm

Page 80 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER BAdB
RL 21.@dBEm 18d B~ —33. Tk Hz
FROJECT: 8RO1375
AT, 2 DVB-BLOCK, DOWYMLINEK
)f \ OCCUPIED BAMDWDTH
TOMA,
if % I SIG TO EUT
I \ P PWR AS PER HPESESE: 21 0 dBm
R
CEMTER 1.94752Z20GH= SPAM 288 . Bk Hz
#¥REW 1. GkHz UBMW 1. BkHz SWP SAAms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB aMERE 1. 17dE
FL 44. 7dEm 1Bd B -33 . Tk Hz
PROJECT: 8RO137S
I uind i Y A,DB-BLOCK, DOWYNLINK
; H\ SIMGLE CH.
TOMA,
* OCCUPIED BAMDWIDTH
I { \ O YR AS PER HP437E: 44.7 dBm
[
=
LIMIT: 13 cBm
\
Y S L e

CEMTER 1.9475217GHz SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER — . 5HdB
FL 23.5dBEm 18d B~ 33. YkH=z
PROJECT: BROT375
AT, ADUB-BLOCK, DOVWNLINK
f \ SINGLE CH.
TOMA
f * OCCUPIED BAMDWDTH
I P TO EUT
l IF PyyR AS PER HP437E: 23 5 dBm
R
TR A RN T —
CEMTER 1.9475217GH= SPAM 288 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMER 1. BEdB
FL 48. BEdEm 18d B~ -34  HkH=z
PROJECT: BROT375
AR EFIC-BLOCK, DOWMNLIMK
f ‘|L~ OCCUPIED BAMDVWDTH
TOMA
f # QUTPUT SI3. FROM EUT
I { l OF PR AS PER HP437E: 40 6 dBh
R
I !
CEMTER 1.97751Z20GH=z SPAM 288 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE aMER - BEdE
FL Z2Z.B8dBm 18d B~ 33. BkH=

AR
AR

i L

CEMTER 1.9775128GH=z
¥FEMW 1. BkH=z VEMW 1.B@kH=z

SPAM ZB@ . Bk Hz
SWP SEEms

PROWJECT: SRO137S

CCCUPIED BAMCAMDTH

T2

WP TO EUT

P PR A5 PER HPE3635E: 22.0 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB AMERE . 83dB
RL 4Z2. BdEm 1Ad B 33 BkHz
PROJECT: 8RO1375
puiih, EMFIC-BLOCK, DOWYMLINEK
[ l\l OCCUPIED BANDWIDTH
SINGLE CH. TOMS,
f 1 QUTPUT OF EUT
{ \ QWP PR A5 PER HP437TE: 42.0 dBm
R
J WL
e rablrpaev s i T AR
CEMTER 1.9774B8Z20GH=z SPAM 288 . Bk Hz
¥REW 1 BkHz UBW 1. BkHz SWP SEBms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE aMERE —1.17dEBE
FL Z1.B8dEBm 184 B~ 23. TkH=z
PROJECT: BROMETS
Il EFAC-BLOCK,, DOWWIHLIMK
; '\l SINGLE CH. TOMA
OCCUPIED BANDVIDTH
7’ ]T IMPUT T EUIT
{ \ /P Py &5 PER HPESESE: 21.0 dBm
=
CEMTER 1.97742328GH=z SFAM 266 . Bk Hz
¥REW 1. BkH=z UEW 1.BkH=z SWP SEEAms

Page 87 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

Section 5.

Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals

TESTED BY: Kevin Carr

PARA. NO.: 2.917(e)

DATE: May 12, 1999

Test Results:

Test Data:

Complies.
ADB-BLOCK
NAME OF TEST WORST-CASE SPURIOUS LEVEL(dBm)
0 to 20 GHz Spurious -18.87
Lower Band Edge -13.0
Upper Band Edge -13.0
2-Channel Intermodulation Products -13.0

ADB-BLOCK, SINGLE CHANNEL

NAME OF TEST WORST-CASE SPURIOUS LEVEL(dBm)
0 to 20 GHz Spurious -18.2
Lower Band Edge -13.0
Upper Band Edge -13.0
2-Channel Intermodulation Products -13.0
EFC-BLOCK
NAME OF TEST WORST-CASE SPURIOUS LEVEL(dBm)
0 to 20 GHz Spurious -19.4
Lower Band Edge -13.0
Upper Band Edge -13.0
2-Channel Intermodulation Products -13.0

EFC-BLOCK, SINGLE CHANNEL

NAME OF TEST

WORST-CASE SPURIOUS LEVEL(dBm)

0 to 20 GHz Spurious -17.37
Lower Band Edge -13.0
Upper Band Edge -13.0
2-Channel Intermodulation Products -13.0
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

4-Amplifier Configuration (ADB-Block) 2 Channel & Single Channel

¥ATTEN BdE CNT -13. B3dEm
RL 43.28dEm 1Ad B~ 1.927332 GHz
ﬂ ﬂ PROJECT: 8RO1375
ADB-BLOCK, DOWNLINK

2 CH. INTERMODULATION PRODUCTS
COm& WWIDE CH. SPACING
l \ QUT OF BARD PRODUCTS

OJF PR A PER HP437E: 41.0 dBm

!
|
II

me' S -

I

LIIT: -13 ciBm

CEMTER 1.9475GHz SPAM 188 . BMHz
¥REW 1. BMH=z VEW 1.BMH=z SWP 58. Bms

Page 89 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —-22.87dBm
FL 46@. 8dBm 1HAd B~ 3. HBEGH=
PROJECT: SROMETS
&DUB-BLOCK
2 CH. INTERMODUL ATICH
SPURIOUS EMISSIONS
COMA, WIDE CH. SPACING
D CUF PR A5 PER HP437E: 41 0 dBim
R LIMIT: =15 dBm
Y | W TR PR B iy e T
START BH=z STOF Z268. BEGH=z
*¥*RBIM 1. E@MH=z B 1. E@rMH=z SHWP 488 m=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 41.B@dEBm

UAUG B
16d B

MER —35. BEAd Bm
1.929938GH=

g

Y

P

CEMTER 1.9328008GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PROJECT:GR01375

ADB-BLOCK, DOtMLIME

COhd A,

LCWWER: BAMD EDGE

CuF PR A5 PER HP4378: 41.0 dBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB LALG B MER —33. 33dEBm
FL 41. @dBm 1HAd B~ 1. 964957 GH=
PROJECT: 8RO1375
ADIB-BLOCK, DOAMLINK
COMA,
Mdfﬁ"l, UPPER: BANDEDGE
"‘5.. QP PWR A5 PER HP4378: 41.0 dBm

R “1| LIMIT: -1 dEm

P hruggin

CEMTER 1.964358GH=z SPAM 2. BEEaMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms

Page 92 of 186



KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM @dB MR —Z21. Z@d Bm
RL <4@.8dEBEm 18d B 3. 98GH=z

D

R
W e Mmmwmwm
START BHz STOP Z8. B@GHz

FEMW 1.8MH=z

VEM 1.6MH=z

SWF 488ms

PRIOJECT: BRO1373

ABID-BLOCK, DOtMLIME

SINGLE CH.

DAL,

SPURICUS EMISSIONS

O/ PR AS PER HP437E: 42.6 dBm

LIIT, -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1@dE UALG & MR —2Z. 87d Bm
FL 42. BEdBm l@dB- 1. 9299568 GH=
PROWJECT: SRO137S
ABID-BLOCHK, DObMLIMK
SIMNGLE CH.
COhdA,
[ LCaER BAMD EDGE

O/ PR A SEPR HP457E: 42.6 dBm

R 'I LIMIT: -135 clBm
CEMTER 1.9328008GH=z sSPAM 5. BEEMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE UAUG B MER —Z6. 73dBm
FL 4Z.6dBm 18d B~ 1. 9B5E 17 GH=

PRIOJECT: BRO1373
ABID-BLOCK, DOtMLIME
SINGLE CH.

COhdA,
[ IUPPER BAMND EDGE

O/ PR AS PER HP437E: 42.6 dBm

LIMIT, -135 dBm
R e
CEMTER 1.9B4950GHz SPAM 5. 8BBEMHz
*¥REMW Z2EkH=z LUEK Z8kH= SkP S@. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdBE MER —13. B3dBm
FL 48. 3dBm 18d B~ 1.9233GH=

f I H PROJECT: 8ROM 375
A,DB-BLOCK, DOWRLINK
2 CH. INTERMODUL ATION PRODUCTS
GSM, OUT OF BAND PRODUCTS
QP PR A5 PER HP437E: 455 dBm

I E—

|
|
|
|

|
|
|
|

o

l L\
= I I LIMIT: -13 cBm
Sl [ 0
e R Tras © [ L
CEMTER 1.94%5GH=z SFAM 166 . @BMH=z
¥REW 1. BFHz LUEW 1.8MH=z SWP S50, Bms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

¥ATTEM BdBE MER —19. 78d Bm
FL 4&. 3dBm 18d B~ 3. 98GH=

0

F
ww"v““qﬂj ertir o,
START BHz STOR 2@, BAGH=z

¥FEW 1. @MH=z

VEM 1.6MH=z

SWF 488ms

PRIOJECT: BRO1373

ADB-BLOCK, DOtMLIMK

2 CH. INTERMODUL ATICMN
SPURIOUS EMISISORS

G5h, OUT OF BAMND PRODUCTS
O/ PR AS PER HP437E: 43.5 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1@dE MR —13. B@d Bm
FL 45. 5dBm l@dB- 1. 92993968 GH=
PROWJECT: SRO137S
ADB-BLOCK, DOtMLIMK
LCWWER: BAMD EDGE
G5
""’\J.“\a. QP PR AS PER HP437E: 29.90Bm

; k LIMIT: -13 dB
Pl MW "

/

CEMTER 1.39238B8EGH=z SPAM 1. 888MH=z
¥FEW 2. BkH=z LEWM Z.BkH=z SWP ZEBm=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 45. 5dBm

18d B~

MER —38. 17dBm

1. 93860HAGH=

f

h

| | n‘.‘.,t"‘
o i ¥

N

CEMTER 1.9328008GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

SPAM 2. BEEaMHz
SWP SEBm=s

PRIOJECT: BRO1373

ADB-BLOCK, DOtMLIME

3

2 CH. REMCHYED FROM LOWWER BARD
EDE

O/ PR AS PER HP437E: 43.5 dBm

LIIT: -135 clBm
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 45. 5dBm

M
18d B~ 1

KR —13. 33dEm
. 964935GH=

2

il

W\

b

CEMTER 1.964358GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BE@EaMHz
SWP ZEBms

PROWJECT: SRO137S

ADB-BLOCK, DOtMLIMK

IUPPER BAND EDGE

G5

QP PR AS PER HP437E: 29.6 dBm

LIIT: -13 clBm
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 45. 5dBm

MER —Z25. BEAd Bm
18d B~ 1. 964958 GH=

7

/

i /

il 3,
-M'H'J WWMHW
CEMTER 1.9B495@GH= SFAM 2. BEEMH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

SWF S568ms

PRIOJECT: BRO1375

ADB-BLOCK, DOtALIME

LIPPER BARMD EDGE, 2 CH. REMONWED
3

CuF PR A5 PER HP437E: 45.5 dBm

LIIT; -13 clBm

Page 101 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —19. 3¥dBm
FL 46@. 8cdBm 1HAd B~ 3. 980GH=
PROJECT: BRO13TS
AED-BLOCHK, DOWIMLIMK
SIMGLE CH.
G5
SPURIOUS EMISISONS
O O4F PR AS PER HP437E; 46.5 dBm
R LIMIT: -13 cBm
%MWWMWW e
START BH=z STOF Z268. BEGH=z
*¥*RBIM 1. E@MH=z B 1. E@rMH=z SHWP 488 m=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —38. E¥dBm
FL 45. 5dEm 18d B~ 1. 938 RAGH=
FROJECT: 8RO1375
ADVB-BLOCK, DOWMLINK
NJM"*\IH LOWVER: BAND EDGE
SINGLE CH. (M
Ij \ 2 CH. REMOVED
I ’r \ OF PWR AS PER HP437E: 46.5 dBm

[( \l‘ LIMIT: -135 clBm
; 4
T i bt L deaabdas ..",""'(j .L‘ﬂmta

CEMTER 1.9328008GH=z SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE MER —25. 17dBm
FL 45.5dBm 18d B~ 1. 964957 GH=

PRIOJECT: BRO1375
& ADB-BLOCK, DOtMLIMK
f LIPPER BARDEDGE

SIMNGLE CH. G5M
KJ \ 2 CH. REMOVED
] / \ OJF PR A PER HP437E: 465 dBm

A jf \ LIMIT; -13 ciBm
hd \‘a

ol A WO S IV P

CEMTER 1.964358GH=z SPAM 2. BEEaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF S568ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM @AdE MR —13. B3d Bm
FL 48.8dBm ladB- 1. 927EGHz
{ | [ \ PROJECT: 8RO1375
AJDIB-BLOCK, DOWHLINK
r J 2 CH. INTERMODUL ATION PRODUCTS
TOMA, OUIT OF BAND PRODUCTS
I J || QIP PWR AS PER HP437B: 44.1 dBim
R ~ 1 — LIMIT; -13 oEim
O P P I M
CEMTER 1.29475GHz SPAM 188 . aMHz
¥FBW 1. 8mMH=z VB 1.8MH= SWP 58, Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdBE MER —Z8. 53dBm
FL 4&. 3dBm 18d B~ 3. 98GH=

PRIOJECT: BRO1375

ADB-BLOCK, DOtMLIMK

2 CH. INTERMODULATICN

SPURIOUS EMISSIONS

TOmA, QUT OF BAMD M PRODUCTS
] OJF PR A PER HP457E: 44.1 dBm

R LIMIT: -13 ciBm

START BHz STOR 2@, BAGH=z
¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

MER —Z24. 73dBm

ATTEM 1HdE
FL 44, 1cdBm l@dB- 1. 929997 7FGH=
PROWJECT: SRO137S
ADB-BLOCK, DOtMLIMK
LCWWER: BAMD EDGE
T2
J QP PR AS PER HP437E: 44 1dBm
R f
T LIIT: -13 ciBm

l.
P AR ,WJ \WW

SPAM ZB@ . Bk Hz
SWP SEEms

CEMTER 1.932800808GH=
¥FEMW 1. BkH=z VEMW 1.B@kH=z
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1@dE MR —Z@. 36@d Bm
FL 44, 1cdBm l@dB- 1 964951 3GH=
| PROWJECT: SRO137S
ADB-BLOCK, DOtMLIMK
{ IUPPER BAND EDGE
T2
[ 1 QP PR AS PER HP437E: 44.1 dBm
R
! ]i LIMIT: -13 ciBm

M | .Mr apdy

- EEMTER -1 -95490BEGHE SR - 28 Bk
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM @dB MR —18. Z8d Bm
FL 4@, 2dEBm lAd B~ 2. 9@8GH=z
PROJECT: SRO1375
ADB-BLOCH, Do RLIRK
SINGLE CH.
TOhi A,
SPURIOUS EMISSIONS
i OF PR AS PER HP437B: 46.5 dBm
R . LIMIT, -13 dBm
L Y | EYSESTE EIU PRI S L T IN WRC
START BHz STOP Z8. B@GHz
¥FEW 1. B8MH=z LEWM 1.B8MH=z SWP 4B8Em=

Page 109 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —13. 33cd Bm
FL 45. 5dEm 1HAd B~ 1. 9299990 GH=
PROJECT: 8RO1375
A,DB-BLOCK, DOWMLINK
Jl’ SIMGLE CH.
TDMA,
)1 ]] LOWER BAND EDGE
J, \ QP PR &5 PER HP437E: 46.5 dBm
" |

/i'.uq W LIMIT: 13 dBm

CEMTER 1.932800808GH= SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —13. 58d Bm
FL 45. 5dEm 1HAd B~ 1. 9BEHRH43GH=
PROJECT: 8RO1375
A,DB-BLOCK, DOWMLINK
I '\ SINGLE CH. TDMS,
UPPER BAND EDGE
( \ QP PR A5 PER HP437E: 45.0 dBm

/‘]ﬂv;. _\wq\ LIMIT, -13 cdBm
WN'{ mﬂlﬁ A A sles g N

'
LA B i R s~

CEMTER 1.96500808GH= SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1H@dE MER —28. 23d Bm
FL 46.5dEm 184 B~ 1. 9EEPR4BEGH=
PROJECT: SROMETS
MW 2,0B-BLOCHK, DOWLIMK
{ \ SINGLE CH.
TOMA,
{ UPPER: BAND EDGE
D 2 CH. REMOWED
’ CuF PR AS PER HP437E: 46.5 dBm
R
/‘ 1\ LIMIT: <13 clEm
Mﬁtﬁmw = STREIY. LR

CEMTER 1.96500808GH= SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

4-Amplifier Configuration (EFC Block) 2 Channel & Single Channel

¥ATTEM @AdBE MR —13. 168d Bm
FEL 46 . 9dBm 1@d B~ 1. 9BZ5GH=

f\

\

|

\
\
|

NH‘"‘- My

CEMTER 1.9%¥75GH=z
¥REW 1. BMH=z VEW 1.BMH=z

SPAM 188 . BMHz

SWP 58. Bms

PROWJECT: 8RO137S

EfFAC-BLOCH, DohATILIRE

2 CH. INTERMODULATION PRODUCTS
COMA WWIDE CH. SPACING

QUT OF BARND PRODUCTS

O/ PR AS PER HP437E: 35 .4dBm

LIIT: -135 clBm
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

¥ATTEM BdBE
FEL 4E. 9dBm

MER —21. 18dBm
18d B~ 17, 83GH=

START BHz
¥FEW 1. @MH=z

STOR 2@, BAGH=z

VEM 1.6MH=z

SWF 488ms

PRIOJECT: BRO1373

EfFAC-BLOCH, DOMTRLINE

2 CH. INTERMODUL ATICMN
SPURIOUS EMISEIONS

COmA WWIDE CH. SPACING

QUT OF BARND PRODUCTS

O/ PR AS PER HP437E: 35.4 dBm

LIMIT: -1353 ciBm
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL =E2. 4dBm

UAUG B
16d B

MER —36. 77dBm
1. 964963 GH=

(&Mﬁ

P e

CEMTER 1.965008GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PROWJECT: SRO137S

ESFAC-BLOCH, DOWARLIME

LCWWER: BAMD EDGE

COhd A,

CP PR AS EPR HP437E: 35.4 dBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL =E2. 4dBm

UAUG B
16d B

MER —34. 77dBm
1. 9986053 GH=

Rk L Y

CEMTER 1.933358GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PROWJECT: SRO137S

ESFAC-BLOCH, DOMTLIMK

IUPPER BAND EDGE

COhd A,

CuF PR A5 PER HP437E: 35.4 oBm

LIMIT: -1353 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —-Z8. B3dBm
FL 46@. 8cdBm 1HAd B~ 5 9YG5H=
PROJECT: SROMETS
EFAC-BLOCH , DOWVAHILINK
SPURIOUS EMISSICNS
SMIGLE CH.
COMA,
D CuF PR A5 PER HP437E: 450 dBim
R LIMIT: =15 dBm
YR | " St e s b M . sl s
START BH=z STOF Z268. BEGH=z
FBEIM 1. BH@MH=z B 1. E@rMH=z SHWP 488 m=
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 45. BdBm

UAUG B
16d B

MER —Z5. 83dBm
1.964933GH=

[ \

i I

[

|

.

]
N

T

CEMTER 1.965008GH=z
REMW ZBkH=z VEM ZBkH=z

sSPAM 5. BEEMHz

SWP 58. Bms

PRIOJECT: BRO1375

ESFAC-BLOCH, DOWARLIME

SINGLE CH. COMA,

LiNER BAMD EDGE

CP PR AS PER HP437E: 45.0 dBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1B8dEB UALG B MR —24. 17dBm
FL 45. BdEBEm 1Ad B~ 1.99688 17 GH=
PROJECT: 8RO1375
EJFIC-BLOCK, DOWNLINK
UPPER BAND EDGE
pliealhy MRl gt ekt SINGLE CH.
f COMA,
I H | O/F PAR AS PER HP437E: 45.0 dBm
F
|I I|
m[r ' LIMIT: -13 dBm
CEMTER 1.92893958GHz SPAM 5. B8EMHz
RBl FB@kH=z LBk ZF@kH=z SWFP 5@, Bms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM BdBE MER —13. 27dBm
FL 48.9dBm 18d B~ 1. 9632GH=

AN

]

l
1
l

\

|
1]

]

J N

]

A
FATT A o

H\WMW

CEMTER 1.3977B@GHz
¥FEW 1. @MH=z VEM 1.6MH=z

sSPAM 18@ . BMHz
SWP 5B. Bms

PRIOJECT: BRO1375

ESFAC-BLOCH, DOWARLIME

2 CH. INTERMODULATION PRODUCTS
b, WIDE CH. SPACING

QUT OF BAMND EMISSIONS

OJF PR A PER HP437E: 43.9 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BAdBE MER —22. 27dBm
FL 4@. 9dEBEm 1E8d B E.90GH=
PROJECT: BRO1375
EFIC-BLOCK,, DOvMLINK
2 CH. INTERMODULATION
SPURIOUS EMISSIONS
S, WIDE CH. SPACING
D QLT OF BAND PRODUCTS
CuF PR AS PER HP437E; 43.9 dBm
R LIMIT; -13 cBm
b st Lerryedtn by ~-.1-,.:l"fﬁ"""wmw‘* ot e
START EH=z STOP 28, BAGH=z
¥FEBM 1. B@MH=z LWEBR 1. @MH=z SWP 4B8B8ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1B8dEB MR —132. B@d Bm
RL 2@. 8dEBEm lAd B~ 1. 9B49288GH=z

PROJECT: SRO1375

EFIC-BLOCHK, DL

LOWWER BAMD EDGE

Idl '\. et
/ \ CUP PR AS PER HP4378, 29.7 dBm
N’ ll'lni"ﬁl-l"’L‘ LIMIT: -13 dBm

-
ALY sl e
CEMTER 1.9B5B0EHAGHE SFAM 1. BEEMH=z
*¥RBIM 3. HBkH=z B 3. BkH=z SHWP Z28Hm=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 43=.9dBm

MER —-31. 27dBm
18d B~ 1. 9649397 GH=

e

7

/

A

PR NS W

Wm#"

CEMTER 1.965008GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BE@EaMHz
SWP ZEBms

PRIOJECT: BRO1375

ESFAC-BLOCH, DOWARLIME

LiNER BAMD EDGE

2 CH. REMCHED

CP PR AS EPR HP437E: 43.9 dBm

LIMIT; -13 ciBm

Page 123 of 186



KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL =26. HdBm

18d B~

MER —13. BEdBm
1.989933CGH=

Rt 4

]

.

S CEN N

CEMTER 1.933358GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BE@EaMHz
SWP ZEBms

PROWJECT: SRO137S

EfFAC-BLOCH, DOWARILIMK

IUPPER: BANDEDGE

G5

QP PR AS PER HP437E; 29.4 dBm

LIIT, -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE MER —368. E8d Bm
FL 43.9dBm 18d B~ 1.98399583GH=

PRIOJECT: BRO1375
o) EFAC-BLOCHK, DORILIME
3

b IIPPER BARD EDGE
\ 2 CH. REMOVED
] \ OJF PR A PER HP457E, 43.9 dBm

LIMIT; -13 ciBm

,
R,

B T N

CEMTER 1.933358GH=z sSPAM 1. BE@EaMHz
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM BdB MKR —Z@. Z23dBm
RL 4].EdBm 1Ad B~ 3.97GHz
O
R
. penn Pl AL ST TS it it
START BHz STOP Z@. BEGHz
¥REW 1. BMHz UBW 1. BMHz SWP 4BBms

PRIOJECT: BRO1373

EfFAC-BLOCH, DOMTRLINE

SINGLE CH. SPURICUS EMISSIONS
3

QP PR AS PER HP4376E: 45.0 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE MER —29. 33dBm
FL 45. BdBm l@dB- 1 9ES5EEEGH=
PROWJECT: SRO137S
i EFAC-BLOCHK, DORILIME
SINGLE CH. G5
LCWWER: BAMD EDGE
/J \ 2 CH. REMOVED
f \ CuP PR AS PER HP437E: 45.0 dBm
R
.-'[( ‘ll"1 LIMIT: -13 ciBm

i b

i ras-biphes” N
CEMTER 1.9558@8GHz SPAM 2. B88MHz
¥REW 3. BkHz UBW 3.BkHz SWP SEBms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —28. 17dBm
FL 45 . Bd Em 1HAd B~ 1. 989953 GH=
PROJECT: 8RO1375
M EMFIC-BLOCK, DOWMLINK
Hl” \l UPPER BAND EDGE
2 CH. REMOVED
(r‘ \ SINGLE CH. GSM
( \ QP PR &5 PER HP437E: 45.0 dBm

H‘; u\\ LIIT: -13 clBm
/I N
s’ A R [T KUY S
CENTER 1.989958GHz SPAN 2. B88MHz
¥REW 3. DkHz UBW 3. BkHz SWP SEBms
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KTL Ottawa FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —13. 18dBm
FL 46@. 9dBm lEdB/ﬁ l.EEBEGHz
[ [ H PROJECT: SROMETS
ENFAC-BLOCK , DCRAMLINK
; |l J \ 2 CH. INTERMODUL ATICHN
SPURIOUS EMISSIONS
} ‘I f \ TOME  WIDE CH. SPACING
CUT OF BAMD PRODUCTS
J \ \ CUP PYWR A5 PER HP437E: 433 dBim
= ﬁ J,J:I | IL LIMIT; -13 ciBm
L B L A ] \w oo

CEMTER 1.39775GHz

sSPAM 18@ . BMHz
¥FEW 1. @MH=z VEM 1.6MH=z

SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

*¥*ATTEN BdB MKE —Z8. 93cd Bm
FL 468. 9dBEm 1HAd B~ 3. .97G5H=
PROJECT: 8ROM 375
EMFIC-BLOCK,, DOWMLINK
2 CH. INTERMODULATICHN
SPURIOUS EMISSIONS
TOMA, WIDE CH. SPACING
OUT OF BAND PROD
OUF PWR AS PER HP437E: 433 dBm
R LIMIT: -13 dBm
bl ot -'H]w.-,a-r-w- B O i s ™ L
STRRT BHH=z STOP 28. BAGH=z
¥FEMW 1. AMH=z WEBK 1. @8rMMH= SHF 48B8m=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB MER —-23. 28dBm
FL 43. 3dBm 1HAd B~ 1. 9649997 GH=
PROJECT: 8ROM 375
e EMFIC-BLOCK,, DOWMLINK
f \ LCWER BAND EDGE
TOMA,
{ \ 0P PWR AS PER HP437E; 433 dBim
R | |
[ [ LIIT: -13 ciBm
%MM":W‘M I"“*tw
CEMTER 1.9650EBEEAGH=z SFAM 266 . Bk Hz
*¥RBIM 1. BkH= B 1. BkH=z SHWP S58Em=
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KTL Ottawa FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —13. 53cd Bm
FL 43. 23dEm 1HAd B~ 1. 989951 7GH=
PROJECT: 8ROM 375
EfFIC-BLOCK,, DOWMLINK
( \ UPFER BAND EDGE
TOMA,
{ \ 0P PWR AS PER HP437E: 433 dBim
: [ ] LIMIT: -13 dB
r '| L= M
CEMTER 1.9899568HAGH=z SPAM 288 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM @AdE MR —1%. 37d Bm
FL 41.8dEBm l@dB- 3.97GH=z
PRCUECT: BRO1STS
EfFAC-BLOCHK, DEALIMEK
TOhAR,
SIMGLE CH. SPURICUS EMISSIONS
Q0P PR AL PER HP437E: 46.3 dBm
|
R LIMIT: -135 clBm
amtie ot bt W R e B
START BH=z STOP 20, 88GH=z
¥FBW 1. 8mMH=z VB 1.8MH= SWP 488ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —Z28. TEd Bm
RL 4E.2dEm 1Ad B 1. 9649293GHz
M PROJECT: SROMETS
1 EMFIC-BLOCK, DOWYMLINEK
{( \ LCWER BAND EDGE
2 CH. REMOVED
f SINGLE CH. TOMS,
J QWP PWR A5 PER HP437TE: 46.3 dBm
R [
%‘ \" B8 | IMIT: 13 dBm
I
ME&MWWW
CEMTER 1.9858B8EHEAGH=z SPAM 288 . Bk Hz
¥REW 1 BkHz UBW 1. BkHz SWP SEBms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —25. TEd Bm
FL 46. 23dEm 1HAd B~ 1. .9899933GH=
J\M PROJECT: 8RO1375
EMFIC-BLOCK, DOWMLINK
/ \ UPFER BAND EDGE
2 CH. REMOVED
( \ SINGLE CH. TOM&,
I f O PR A5 PER HP437E: 46.3 dBm
R . ]
H LIMIT: -13 dBm
CEMTER 1.9899568HAGH=z SPAM 288 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

2-Amplifier Configuration (ADB Block) 2 Channel & Single Channel

¥ATTEM BAdE MER —13. 18dEm
FL 468. 9dEm 18d B~ 1 92¥1GH=
‘nl ﬂ PROJECT: 8RO1375
ADB-BLOCK, DOWMLINK
1 \ I l 2 CH. INTERMODULATION PRODUCTS
COMS, OUT OF BAND EMISSIONS
f 1 I ]\ P PWR A5 PER HP4375:38 7 dBm
e f 1L { LIMIT: 13 dBm
-~ _— o m'"\.,__.,..,.,.. Y T
CEMTER 1.94755H= SPAM 1868 . BMH=z
*¥*RBIM 1. BMH=z B 1. @rFMH=z *¥S5MP 5. BBP=zec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdB MR —Z1. 18dBm
FL 4@. 9dEBm 1Ad B~ 9. B3GH=z
PRCOJECT: 8RO137S
A0B-BLOCH, DOLIRK
2 CH. INTERMODUL AT
SPURICUS EMISSIONS
CDmA, QUT OF BAMD EMISSIONS
D CuP PR AS PER HP4378: 35.7 dBm
R LIMIT: -13 dBm
MWMM‘M‘L‘*MW . S
START @Hz STOFP Z8. BAGH=
¥FEW 1. B8MH=z LEWM 1.B8MH=z SWP 4B8Em=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM 1G@dE
RL =28. 7dBm

UAUG B
16d B

MER —35. 28d Bm
1. 929957 GH=

et

CEMTER 1.9328008GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PROWJECT: SRO137S

ADB-BLOCK, DOtMLIME

COhdA,

LCWWER: BAMD EDGE

QP PR AS PER HP437E: 35.7 dBm

LIIT, -13 clBm
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

¥ATTEM 1G@dE UAUG B MER —33. E3dBm
FL 28. 7dBm l@dB- 1. 954958 GH=
PROWJECT: SRO137S
ADB-BLOCK, DOtMLIMK
IUPPER BAND EDGE
¥ COhdA,
1“I|\ QP PR AS PER HP437E: 358.7 dBm
i \
= \ll LIMIT: -13 clBm

CEMTER 1.964358GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz

SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdB MR —Z1. 18dBm
FL 4@. 9dEBm 1Ad B~ 2. 9@8GH=z
PRCOJECT: 8RO137S
ADB-BLOCK, DOTLIRK
SIMGLE CH.
SPURICUS EMISSIONS
CDOkA,
D CuP PR AS PER PH437E: 441 dBm
R LIMIT: -13 dBm
M WA Al B A, L e i R T R
START @Hz STOFP Z8. BAGH=
¥FEW 1. B8MH=z LEWM 1.B8MH=z SWP 4B8Em=
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ATTEM 1HdE UAUG B
FEL 4Z.2dBm 18d B~

PROWJECT: SRO137S
ADB-BLOCK, DOtMLIMK

SIMGLE CH.

wulf . COM,

\ LCWER: BAMD EDGE
OJF PR A PER HP45VE: 42.5 dBm

ll 0P PuyE LIMITED By EUIT

LIMIT: -13 clBm

P — e

s

T

CEMTER 1.9328008GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 5. BEEMHz
SWP 5B. Bms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEN 1BHE  UAUG B MKR —15. 87dBm
RL 42. 8dBm 1@dB~ 1.964975GHz
P L s

/ \

gl

CEMTER 1.964358GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 5. BEEMHz

SWP 58. Bms

PRIOJECT: BRO1375

ADB-BLOCK, DOtMLIMK

SIMGLE CH.

COhA UPPER BARD EDGE

CuP PR AS PER HP437E: 44.1 dBm

LIMIT; -13 ciBm
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM BdBE MER —13. 53dBEm
FL 48. 3dBm 18d B~ 1. 9280GH=z

{‘|

f\

\

H

E—
I

|
|
B
!

f
!
!
|
]

ol

CEMTER 1.39475GHz
¥FEW 1. @MH=z VEM 1.6MH=z

sSPAM 18@ . BMHz
SWP 5B. Bms

PRIOJECT: BRO1373

ADB-BLOCK, DOtMLIME

2 CH. INTERMODULATION PRODUCTS
M, OUT OF BARND EMIZSIONS

QP PR AS PER HP437E: 44.2 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —-Z8. 87dBm
FL 46@. 8dBm 1HAd B~ 3. 980GH=
PROJECT: SROMETS
ATNE-BLOCH, DOWTILINE,
2 CH. INTERMODUL ATICH
SPURIOUS EMISSIONS
GEM, OUT OF BAND PRODUCTS
0 CUF PR AS PER HP437E: 44.2 dBim
R LIMIT: =15 dBm
— | I Ol Rl eV Lt
START BH=z STOF Z268. BEGH=z
*¥*RBIM 1. E@MH=z B 1. E@rMH=z SHWP 488 m=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 44 ZdBm

MER —13. 28dBm

18d B~ 1

2299838 GH=

LT,

/)\" z

”,

T S

LA

CEMTER 1.9328008GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BE@EaMHz
SWP ZEBms

PROWJECT: SRO137S

ADB-BLOCK, DOtMLIMK

LCWWER: BAMD EDGE

G5

QP PR AS PER HP437E: 30.5 dBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 44 ZdBm

18d B~

MER —38. E3dBm
1.929937GH=z

AR

/

\

/

\

by

ot s g

Wy

o)

CEMTER 1.9328008GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

SPAM 2. BEEaMHz
SWP SEBm=s

PRIOJECT: BRO1373

ADB-BLOCK, DOtMLIMK

LONER BAMDEDGE

M, 2 CH. REMOVED

QP PR AS PER HP437E: 44.2 dBm

LInIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE MER —13. 13dBm
FL 44. Z2dBm 18d B~ 1.964935GH=

PRIOJECT: BRO1375
ADB-BLOCK, DOtMLIME
IIPPER BARD EDGE

3

M OF PR A PER HP437B: 29.3 dBm
AW

J g LIMIT: -13 dBim
? v ¥
i 1\%\\
et Y PVET O Y
CEMTER 1.96495@GH=z SPAM 1. BEEMHZ
¥FBMW 3. BkH=z LB 3. BkH=z SWP Z8B8m=
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 44 ZdBm

18d B~

MER —31. 13dBm
1. 964958 GH=

N

N

W,

LT T

L NI TEe

CEMTER 1.964358GH=z
LVBM 2. BkH=z

¥FEW 2. BkH=z

sP

AN 2. BBEMH=z
SWF S568ms

PRIOJECT: BRO1375

ADB-BLOCK, DOtMLIMK

LIPPER BARD EDGE

F3h, 2 CH. REMONVED

QP PR AS PER HP437E: 44.2 dBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdBE MER —Z8. 77dBm
FL 4. 9dBm 18d B~ 3. 98GH=
PRIOJECT: BRO1375
ADB-BLOCK, DOtMLIMK
SPURIOUS EMISSIONS
SIMGLE CH.
G5
] OJF PR A PER HP437E: 46.0 dBm
R
R N e B Rt it MU
START BHz STOR 2@, BAGH=z
¥REW 1. @BMH=z VEBM 1.B8MH=z SWP 4B88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdEB MER —-28. 17dBm
FL 46. BdBm 1HAd B~ 1. 9388 GH=

PROJECT, BRO137S

2,0B-BLOCHK, DOWVMLIMK

SIMNGLE CH.

. S
‘ﬂ[ LCWWER BAMND EDGE
D 2 CH. REMOWED
f OJF R AS PER HP437E: 46.0 dBm

R
LIIT: -13 clBm

M’"JF‘U
ﬂmmﬂﬂﬂhﬂ#“ﬂ*ﬂhﬂm

CEMTER 1.9300EAGH=z SFAM 1. BEEMH=z
*¥RBIM 3. HBkH=z B 3. BkH=z SHWP Z28Hm=
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

ATTEM 1HdEB MER —-Z28. B8dBm
FL 46. BdBm 1HAd B~ 1. 9649560 GH=

L w'"&\

K,
A\
v
™,
W PV RPN PII

CEMTER 1.964358GH=z
¥REW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BE@EaMHz
SWP ZEBms

PRIOJECT: BRO1375

ADB-BLOCK, DOtMLIMK

SIMGLE CH.

3

LIPPER BAND EDGE

2 CH. REMCHED

OJF PR A PER HP437E: 46.0 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —13. B3dBm
RL 48.2dEm 1Ad B~ 1.9281GHz
{‘| (\ PROJECT: SROMETS
A,DB-BLOCK, DOWMLINK
I f l 2 CH. INTERMODULATION PRODUCTS
TDM&, OUT- OF - BAND EMISSIONS
J \‘ I | OF FAR AS PER HP437E: 42.0 dBm
R 3 j' L'l I' '1 LIMIT; =13 B
T o gt
e b e g MM_W
CEMTER 1.94%5GH=z SFAM 166 . @BMH=z
¥REW 1 BMHz UBW 1. BMHz SWP SE. Bms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM BdBE MER —Z8. 78d Bm
FL 48. 3dBm 18d B~ 8. 33CGH=

0

F

START BHz STOR 2@, BAGH=z
¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms

PRIOJECT: BRO1373

ADB-BLOCK, DOtMLIMK

2 CH. INTERMODUL ATICMN
SPURIOUS EMISEIONS

TOmA, QUT-OF -BAMND PRODUCTS
O/ PivRA S PER HP437E: 42.0 dBm

LIKIT, -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEN 1@dE MKR —-25. 67dBm
RL 42. @dEBEm 18d B/ 1.9299987GHz
PRCUECT: BRO1STS
Y ADB-BLOCH, DML
LEWVVER BAMDEDGE
TOhAR,
{ ]\ Q0P PR AL PER HP437E: 42.0 dBm
R jl II LIMIT: -135 clBm
i uam&mmﬂmﬂwWﬂwwj e
CENTER 1.93080068GHz SPAM 280 . BkHz
#REW 1. BkHz UBW 1. @kHz SWP S@@ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

MER —Z21. 67dBm

ATTEM 1HdE
FL 42, AdBm l@dB- 1 9B49537GH=
PROWJECT: SRO137S
b ADB-BLOCK, DOtMLIMK
IUPPER: BANDEDGE
T2

CuP PR AS PER HP437E: 42.0 dBm

h— |
—
__.—---'_""_'_‘l

R | LIMIT: -13 dBm
CEMTER 1.954958HAGH=z SPAM 288 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —16.9%dBm
RL 44. 7dEm 1Ad B 1.9649493GHz
PROJECT: 8RO1375
A,DB-BLOCK, DOWMLINK
\ SIMGLE CH.
TDMA,
( UPPER BAND EDGE
I [ l QP PR &5 PER HP437TE: 44.7 dBm
R
![ ll, LIMIT: 13 dBrm
A "Pﬁ"ﬁl
CEMTER 1.954958HAGH=z SPAM 288 . Bk Hz
¥REW 1 BkHz UBW 1. BkHz SWP SEBms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE MER —19. S8d Bm
FL 44, 7dBm l@dB- 1. 92993993GH=
PROWJECT: SRO137S
! ADB-BLOCHK, DOtMLIMK
\ SIMNGLE CH.
T2
] ]|\ LCaER BAMD EDGE
] r l O PR AS PER HP437E: 44.7 dBm
R ) H
| |

LIMIT; -13 ciBm

CEMTER 1.932800808GH= SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM @AdE MR —139. 43d Bm
FL 4@, 39dBm l@dB- 3. 9B8GH=
PROJECT: GRO137S
AD0B-BLOCK, DoTLIRK
SINGLE CH. TDhA
SPURIOUS EMISSIONS
CUP PR A5 PER HP4378: 44.7 dBm
|
=1 LIMIT: -135 dBm
k ) ' PP O PR IV s PN B LT
START BH=z STOP 20, 88GH=z
¥FBW 1. 8mMH=z VB 1.8MH= SWP 488ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

*¥*ATTEN BdB MKE —13. 18d Bm
FL 48. 9dEm 1HAd B~ 1. 948H0GH=
{ﬁl ﬂ. PROJECT: 8ROM 375
EfFIC-BLOCK,, DOWMLINK
{ 1 a '\ 2 CH. INTERMODUL ATION PRODUCTS
COM&, OUT OF BAND PRODUCTS
f 1 ’ \ 0P PWR AS PER HP437E: 38.7 dBim
fr l\ {, \\
R JI L Jr '|I LIMIT: -13 dBm
.4._|_.'._.'_“__.|__Ijl. B ) \k"'lq'h*l-l-., TP ¥ P PR |
CEMTER 1.9775GH=z SPAM 188 . BMH=z
¥FEMW 1. AMH=z WEBK 1. @8rMMH= SHMF 58@. Bms=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdB MR —Z1.93dBm
RFL 4@.39dBEm lAd B~ 2. 58GH=z
PROJECT: GRO137S
EFIC-BLOCHK, DAL I
2 CH. INTERMODULATICOMN
SPURIOUS EMISSIONS
COmMA, QUT OF BAMD PRODUCTS
] P PR AL PER HP4578: 35.7 dBm
- LIMIT: -135 dBm
LY P o %mww“ dooerit i
START @Hz STOFP Z8. BAGH=
¥REIM 1. @MH=z LEK 1. 8MH=z SWF 488@ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM @dB UALG B MR —26. 97dBm
RL 22. 7dEBEm 1Ad B~ 1. 9B4987 GHz

PROJECT: BRO1375

E/FIC-BLOCK, DOVMNLINK

LOWER BANDEDGE

'M COMA,
g OF PWR A5 EPR HP437E; 38.7 dBm
| ;"
/ LIMIT; -13 dBim

WMNMWJ

CEMTER 1.965008GH=z SPAM 2. BEEaMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM BdBE
RL =28. 7dBm

UAUG B
16d B

MER —365. S8d Bm
1.989973GH=

Wh.

VHL

e e e

CEMTER 1.933358GH=z

¥FEBMW ZBkH=z

SPAM 2. BEEaMHz

VEM ZBkH=z SWP 58. Bms

PROWJECT: SRO137S

ESFAC-BLOCH, DOWARLIME

IUPPER BAND EDGE

COhd A,

CP PR AS EPR HP437E: 358.7 dBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

¥ATTEM BdB MER —-Z1.87dBm
FL 4@. 2dEBm 1E8d B E.9BGH=

D

F

START BHz STOP ZB. BEGH=z

¥FEW 1. @MH=z

VEM 1.6MH=z

SWF 488ms

PRIOJECT: BRO1375

ESFAC-BLOCH, DOMTLIMK

SINGLE CH. COMA,

SPURIOUS EMISSIONS

CuF PR A5 PER HP437E: 42.0 dBm

LIIT: -13 clBm
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ATTEM 1HdE
REL 4Z. BdBm

UAUG B
16d B

MER —38. 33dBm
1. 964963 GH=

PROWJECT: SRO137S
B AC-BLOCHK, DOMTRLINK

SINGLE CH. COMA,

) CER BAND EDGE

F" ' OF PWR A5 PER HP437E; 42.0 dBm

LIKRAIT, -13 ciBm

PR

AT

CEMTER 1.965008GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz

SWP 58. Bms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdE
REL 4Z. BdBm

UAUG B
16d B

MER —25. 83dBm
1.9839958GH=

A

CEMTER 1.933358GH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz

SWP 58. Bms

PRIOJECT: BRO1375

ESFAC-BLOCH, DOWARLIME

SINGLE CH. COMA,

IIPPER BARD EDGE

CuP PR AS PER HP437E: 42.0 dBm

LIMIT: -13 diBm
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FCC PART 24, SUBPART E

KTL Ottawa
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

MER —14. 18dBm

*¥*ATTEN BdB
FL 48. 9dEm 18d B~ 1. 958HGH=
[ \\ f PROJECT: 8ROM 375
EFIC-BLOCK, DOWNLIMK
' l ‘[ 2 CH. INTERMODULATION PRODUCTS
l SM, OUT OF BAND PRODUCTS
J \ J l OF PWR A5 PER HP437E: 44 3 dBim
F ﬁ|| J:' l|| __I I|| 13 dBm
sl R Mhﬂjlwhuwh -
STOP 2. 8B275GHz

START 1. 9275GHz

¥FEW 1. @MH=z VEM 1.6MH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEM BdBE MER —Z2Z. E8d Bm
FL 48.9dBm 18d B~ 5. 93GH=

PRIOJECT: BRO1375
EFC-BLOCHK, DOARILIRK

2 CH. INTERMODULATICN
SPURIOUS EMISSIONS

G5h, OUT OF BAMD ERMISSIONS
] CJF Py AS PER: 44.3 dBm

R LIMIT: -13 dBm

START BHz STOR 2@, BAGH=z
¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 44 2dBm

18d B~

MER —

13. 83dBEm

1.9839935GH=

Vil

Y,

/l

iy

m‘._n..l I
R Rk e e

CEMTER 1.933358GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BE@EaMHz

SWF Z288ms

PROWJECT: SRO137S

EfFAC-BLOCH, DOWARILIMK

LCWWER: BAMD EDGE

G5

QP PR AS PER HP437E: 30.1 dBm

LIMIT; -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1H@dE MERE —2@. B3d Bm
FL 44 2ZdBm 1E8d B 1.989952GH=
PROJECT: 8RO 3YS
- L EFC-BLOCK, DL,
¥ lﬂ LOWER BARMD EDGE
L 2 CH. REMOCED
\ E=M
i \ P PR AS PER HP437E: 44 .3 dBm
F
- 13 dBm
MMWWM
CEMTER 1.92995@GH=z SPAM 1. BEEMHZ
¥FBM 2. BkH=z LBk 2. BkH=z SWP Z8B8ms
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

ATTEM 1HdE
FEL 44 2dBm

MER —13. Z8d Bm
18d B~ 1.964932GH=

Pl

M,

7

i

FooL

f

1]

¢/

Ll

A e o b | '-_-,H‘”‘"J

CEMTER 1.965008GH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BE@EaMHz

SWF Z288ms

PROWJECT: SRO137S

EfFAC-BLOCH, DOMTRLINE

LCWWER: BAMD EDGE

G5

QP PR AS PER HP437B: 30.3 dBm

LIIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE MER —29. 87dBm
FL 44. 3dBm 18d B~ 1. 9649397 GH=

PRIOJECT: BRO1375

ESFAC-BLOCH, DOMTLIMK
r,n’ ; LCWWER: BAMD EDGE

2 CH. REMCHED

/ 5
i (f OJF PRA S PER HP4SVE: 443 dBm

LIMIT: -13 ciBm

J}«"’r

martea e i
CEMTER 1.9B5B0EHAGHE SFAM 1. BEEMH=z
*¥RBIM 3. HBkH=z B 3. BkH=z SHWP Z28Hm=
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375

¥ATTEM BdB MR —21. 87dBm
FL 4@.8dEm 18d B~ T.48GH=z

D

R
I - me e e e
START BH=z STOFP Z8. BBGHz

¥FEW 1. @MH=z

VEM 1.6MH=z

SWF 488ms

PRIOJECT: BRO1375

ESFAC-BLOCH, DOMTLIMK

SIMNGLE CH. G5M

SPURIOUS EMISSIONS

CuF PR A5 PER HP437E: 42.0 dBm

LIIT, -1353 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —33. 83cd Bm
FL 4Z2. BdEm 18d B~ 1. 9BSHHAGH=
BL PROJECT: BRO1375
. EFIC-BLOCK, DOWNLIMK
;F '”L.‘ SINGLE CH. GSM
LOWWER BAND EDGE, 2 CH. REMOWED
J’ 1\ OF PWR A5 PER HP437E: 42 0 dBim
= / ! :
LIMIT: 13 oB
frr 1\ m
Jd )
PSS ST PR YT A S
CEMTER 1.9B58H8HAGH=z SPAM 2. B88MH=z
¥FEBMW 3. BHAkH=z WEBKW 3. BkH= SHMF SEBm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEMN 1GEdB MKE —31. B@d Bm
FL 4Z2. BdEm 18d B~ 1. 98995@GH=
FROJECT: 8RO1375
, EFIC-BLOCK, DOVMLINK
/" SINGLE CH. GSM
UPPER BAND EDGE
f 'H OF PR AS PER HP437E: 42.0 dBm

] L LIMIT: -13 dBm

W T T [T by
CEMTER 1.92995@GH=z SPAM 2. BEEMHzZ
¥FBM 2. BkH=z LBk 2. BkH=z SWP SEBms=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

*¥*ATTEN BdB MKE —13. 18d Bm
FL 48. 9dEm 1HAd B~ 1. 9B35GH=
{1 PROJECT: 8RO1375
EMFIC-BLOCK, DOWMLINK
' f l 2 CH. INTERMODUL ATION PRODUCTS
TOM&, OUT OF BAND PRODUCTS
J ‘l |' l QWP PWR A5 PER HP437E: 40.6 dBm
’ g
R IF'I ].r ]l JI IIl LIMIT: -13 dBim
—T e
- o Nl A .
CEMTER 1.9775GH=z SPAM 188 . BMH=z
REMW 1. @FH=z WEBK 1. @8rMMH= SHMF 58@. Bms=

Page 175 of 186



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —-22. 77FdBm
FL 46@. 9dBm 1HAd B~ T.3AT7TGH=z
PROJECT: 8RO1375
2 CH. INTERMODULATION
SPURIOUS EMISSICN
TDM&, OUT OF BAND PRODUCTS
QP PWR, A5 PER HP437E: 406 dBm
]
R LIMIT; -13 dBm
.,3,,_. " MM..-.:-—- k. e LA ar
START BH=z STOF Z268. BEGH=z
FBEIM 1. BH@MH=z B 1. E@rMH=z SHWP 488 m=
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KTL Ottawa

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

PROJECT NO.: 8R01375

MER —Z24. 73dBm

ATTEMN 1GEdB
FL 48. BEdEm 1HAd B~ 1 9BSEHHAIGH=
FROJECT: 8RO1375
Pt N EFIC-BLOCK, DOVMLINK
\ LOWVER BAND EDGE
TOM,
{ ]\ OF PR AS PER HP437E: 406 dBm
’ | \
R [' 1 LIMIT; =13 B
Iy i Wipthons, oo
CEMTER 1.9858B8EHEAGH=z SPAM 288 . Bk Hz

¥FEMW 1. BkH=z

VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION

PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

ATTEM 1HdEB MER —-24. 23dBm
FL 43. 6dEm 1Bd B 1. 989953 7GHz
PROJECT: 8RO137S
hy EMFIC-BLOCK, DOWMLINK
\ TOMA,
UPPER BAND EDGE
f \ QP PR & SPER HP437E: 40.6 dBm
’ | \
R l.’ II LIMIT; -13 dBm
e by
CEMTER 1.9399588GH=z SFAM 266 . Bk Hz
¥REW 1. BkHz UEW 1.BkHz SWP SE@ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

¥ATTEMN BdEBE MER —-21. YEAdBm
FL 46@. 8cdBm 1HAd B~ 5 9YG5H=
PROJECT: 8ROM 375
EfFIC-BLOCK,, DOWMLINK
SINGLE CH. TOMS,
SPURIOUS EMISSIONS
0P PWR AS PER HP437E: 42.0 dBim
]
R LIMIT: -13 dBm
I VT L S A R L LN TR R BT R
START BH=z STOF Z268. BEGH=z
FBEIM 1. BH@MH=z B 1. E@rMH=z SHWP 488 m=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

MER —Z21. 67dBm

ATTEMN 1GEdB
FL 4Z2. BdEm 18d B~ 1. 9649997 GH=

PROJECT: 8RO1375

L EMFIC-BLOCK, DOWMLINK
\ SINGLE CH. TOMS,
LOWER BAND EDGE
( ]\ QWP PR AS PER HP437E: 42.0 dBm

R I}' ]'l LIMIT: -1 B

P O Y b

SPAM ZB@ . Bk Hz

CEMTER 1.96500808GH=
SWP SEEms

¥FEMW 1. BkH=z VEMW 1.B@kH=z
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ATTEM 1HdE MER —2Z2. 33dBm
FL 4Z. @dBm 18d B~ 1.9899533GH=

PROJECT: 8RO1375
b EMFIC-BLOCK, DOWMLINK
\ SINGLE CH. TDMS,
QWP PR &5 PER HP437E: 42.0 dBm

LIMIT: -13 ciBm

|

|

|
A W,
ool ettt bl

CEMTER 1.933935808GH=z SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

Section 6. Field Strength of Spurious

NAME OF TEST: Field Strength of Spurious PARA. NO.: 2.917(e)
TESTED BY: Kevin Carr DATE: May 27, 1999
Test Results: Complies.

The maximum field strength is 73.3 dBuV/m @ 3m.

Test Data:
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

Test Data - Radiated Emissions

Test Distance Range: Receiver: RBW(1 MHz): Detector:
(meters) : 3 A Tower H.P. 8563E 300 kHz Peak

Freq. Ant. Pol. Ant. Table RCVD Ant. Amp. Dist. Field Limit Margin

(MHz2) * (VIH) HGT. (deg.) Signal Factor Gain Corr. Strength (dBuv/m) (dB)
(m) (@dBuv/m) | (@B)** | (dB)*** | (dB) | (dBuV/m)

3895.0 | Hrn2 \% 79.8 36.0 42.5 73.3 82.3 9.0
3895.0 | Hrn2 H 70.0 36.0 42.5 63.5 82.3 18.8
5842.6 | Hrn2 \Y 64.2 41.7 41.7 64.2 82.3 18.1
5842.5 | Hrn2 H 55.5 41.7 41.7 55.5 82.3 26.8
7790.1 | Hn2 \Y 61.8 45.5 41.0 66.3 82.3 16.0
7790.0 | Hn2 H 50.7 45.5 41.0 55.2 82.3 27.1
9737.5 | Hrn2 \Y 37.7 51.5 44.4 44.8 82.3 37.5
9737.5 | Hrn2 H 35.8 51.5 44.4 42.9 82.3 39.4
11685.0 | Hrn2 \% 32.8 54.2 43.7 43.3 82.3 39.0
11685.0 | Hrn2 H 32.6 54.2 43.7 43.1 82.3 39.2
Notes:

The spectrum was search up to the 10™ harmonic of the fundamental frequency.

B/C = Biconical, B/L = Biconilog, L/P = Log-Periodic, H = Horn, D/P = Dipole
* Includes cable loss when amplifier is not used.
**  Includes cable loss.

O Denotes failing emission level.

No further emissions detected as the noise floor was 20 dB below the limit.
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

Photographs of Test Setup

Front View

Rear View
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

Section 7. Frequency Stability

NAME OF TEST: Frequency Stability

PARA. NO.: 24.235

TESTED BY: DATE: ii
Test Results: Complies/Does Not Comply.

Measurement Data: Standard Test Freq
Standard Test Volt

W

uen
Vdc

s

MHz
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

Section 8. Test Equipment List
CAL EQUIPMENT MANUFACTURER | MODEL SERIAL LAST NEXT
CYCLE CAL. CAL.
1 Year Attenuator Narda 768-20 9507 July 24/98 | July 24/99
1 Year Attenuator Narda 765-20 9510 July 24/98 | July 24/99
1 Year Attenuator Narda 768-10 9704 July 24/98 | July 24/99
1 Year RF Millivoltmeter Rohde & Schwarz URV5 FA000420 July 23/98 | July 23/99
1 Year Insertion Unit Rohde & Schwarz URV5-74 FA000905 July 23/98 | July 23/99
2 Year Horn Antenna EMCO #2 3115 4336 Oct. 30/97 Oct. 30/99
1 Year 50 ohm Combiner Pad Mini Circuits ZA3PD-2 9746 July 23/98 | July 23/99
1 Year Low Noise Amplifier Avantek AWT-8035 1005 Aug. 4/98 Aug. 4/99
1 Year Low Noise Amplifier DBS Microwave DWT-13035 9623 Aug. 4/98 Aug. 4/99
1 Year Signal Generator Rohde & Schwarz SM1Q03 1084-8004-03 | July 23/98 | July 23/99
1 Year RF Generator Rohde & Schwarz SIMIQO3E DE24154 Sept. 28/98 | Sept. 28/99
1 Year High Power Coupler Narda 27000-30 0221 Nov. 25/98 | Nov. 25/99
2-18 GHz
High Pass Filter K&L 11SH10-4000 | FA001340 Ccou Ccou
2 Year Spectrum Analyzer Hewlett Packard 8563E 3751A08229 | Jan. 22/98 Jan. 22/00
Rental
1 Year Power Meter Hewlett Packard 437B 909609 Feb. 8/99 Feb. 8/00
Rental

NA: Not Applicable
NCR: No Cal Required
COU: CAL On Use
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ANNEX A
EQUIPMENT: Band Selective Booster Amplifier

FCC ID: BCR-MRB-PCS

ANNEX A

TEST METHODOLOGIES
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ANNEX A
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS
| NAME OF TEST: RF Power Output PARA. NO.: 2.985

Minimum Standard: Para. N0.24.232. Base stations are limited to 1640 watts peak
E.I.LR.P. with an antenna height up to 300 meters HAAT. In no case
may the peak output power of a base station transmitter exceed 100
watts.

Method Of Measurement: CDMA Per ANSI/J-STD-014
TDMA Per ANSI/J-STD-010

Detachable Antenna:
The peak power at antenna terminals is measured using an in-line peak power meter or a
spectrum analyzer.

Integral Antenna:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the
peak radiated field strength of the fundamental emission by using the plane wave relation GP/41t

R2 = E2/120mtand proceeding as follows:

p = EXR? — E’%

~ 30G 30G
where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antenna in relation to an isotropic radiator
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ANNEX A
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS
| NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.989

Minimum Standard: Para. No. 24.238(b). The emission bandwidth is defined as the
width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, outside of
which all emissions are attenuated at least 26 dB.

Method Of Measurement:

CDMA Per ANSI/J-STD-014

Spectrum analyzer settings:
RBW: 30 kHz

VBW: = RBW

Span: 5 MHz

Sweep: Auto

GSM Per ANSI/J-STD-010

RBW: 3 kHz
VBW: = RBW
Span: 2 MHz
Sweep: Auto

NADC Per 1S-136

RBW: 1 kHz
VBW: = RBW
Span: 1 MHz
Sweep: Auto
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
ANNEX A
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

| NAME OF TEST: Spurious Emission at Antenna Terminals PARA. NO.: 2.991

Minimum Standard: Para. N0.24.238(a). On any frequency outside a licensee’s
frequency block, the power of any emission shall be attenuated
below the transmitter power by at least 43 + 10 log (P) dB.

Method Of Measurement:

Spectrum analyzer settings:

CDMA Per ANSI/J-STD-014 GSM Per ANSI/J-STD-010

RBW: 1 MHz (> 1 MHz from Band Edge) RBW: 1 MHz (> 1 MHz from Band Edge)
RBW: 30 kHz (< 1MHz from Band Edge) RBW: 3 kHz (< 1 MHz from Band Edge)
VBW: = RBW VBW: = RBW

Sweep: Auto Sweep: Auto

Video Avg: 6 Sweeps Video Avg: Disabled

NADC Per 1S-136

RBW: 1 MHz (> 1 MHz from Band Edge)
RBW: 1 kHz (< 1 MHz from Band Edge)
VBW: = RBW

Sweep: Auto

Video Avg: Disabled

To demonstrate compliance at band edges the frequency of the input signal is set to the lowest
and highest assigned channel and the center frequency of the spectrum analyzer is set to the upper
and lower edges of the appropriate frequency block.

Page A4 of A6



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ANNEX A
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS
| NAME OF TEST: Field Strength of Spurious Radiation PARA. NO.: 2.993
Minimum Standard: Para. N0.24.238(a). On any frequency outside a licensee’s

frequency block, the power of any emission shall be attenuated
below the transmitter power by at least 43 + 10 log (P) dB.

Calculation Of Field Strength Limit

An example of attenuation requirement of 43 + 10 Log P is equivalent to -13 dBm (5 x 10°
Watts) at the antenna terminal. We determine the field strength limit by using the plane wave
relation.

GP/4ATR? = E¥/120m
For emissions < 1 GHz:
G =1.64 (Dipole Gain)

P = 10™ Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

£ = V30GP.
R
-5
£ o Y3OX1B4XEX 10" _ (o oo/ m =844 dBLV / m

3

For emissions > 1 GHz:
G =1 (Isotropic Gain)

P =1x10” Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

E =844 -20Logv164 =82.3dBuV / m@3m
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ANNEX A
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS
| NAME OF TEST: Frequency Stability PARA. NO.: 2.995
Minimum Standard: Para. No. 24.235. The frequency stability shall be sufficient to

ensure that the fundamental emission stays within the authorized
frequency block.

Method Of Measurement: CDMA Per ANSI/J-STD-014
TDMA Per ANSI/J-STD-010
NADC Per 1S-136

Frequency Stability With Voltage Variation

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20 degrees
Celsius for at least 15 minutes. With the voltage input to the E.U.T. set to 85% S.T.V., the
frequency is measured in 30 second intervals for a period of 5 minutes. This procedure is
repeated at 100% S.T.V. and 115% S.T.V.

Frequency Stability With Temperature Variation

The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental
chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T. is
allowed to stabilize at each temperature and the frequency is measured in 30 second intervals for
a period of 5 minutes.
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
ANNEX B
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

ANNEX B

TEST DIAGRAMS
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KTL Ottawa

EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS

FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ANNEX B

Para. No. 2.985 - R.F. Power Output

Millivoltmeter

Insertion 50 ohm
EUT Unit Load
Para. No. 2.989 - Occupied Bandwidth
EUT Attenuator Spectrum
Analyzer
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375

ANNEX B
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS
Para. No. 2.991 Spurious Emissions at Antenna Terminals
EUT
Attenuator
Spectrum
Analyzer
Para. No. 2.993 - Field Strength of Spurious Radiation
3 METERS
SEARCH ANTENNA B S ——
VARIABLE
SEARCH

E.U.T. HEIGHT (1 TO 4 m)

0.8 METER

NON-CONDUCTING
<<—— TURN-TABLE

>
TO TEST RECEIVER/SPECTRUM
ANALYZER
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS BASE STATION
PROJECT NO.: 8R01375
ANNEX B
EQUIPMENT: Band Selective Booster Amplifier
FCC ID: BCR-MRB-PCS
Para. No. 2.995 - Frequency Stability
Climate Chamber
E.U.T. Attenuator
Frequency

Counter / Test Set
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